MERCRUISER [OF.3L D-TROMIC 1998 P FUEL FILTER AMD RELATED PARTS b v
Serial Mbr Fange: OK.095775 AND UP )

Ref |Clazs|Part Description Qt Comment Footnote
2 10 853466 | SCREW (M8 = 20) 2
15 7 3 22 853450| COMNMECTOR -Fuel In 3
4 22 853452 CONMECTOR-Fuel Out 1
5 32 853458| TUBE-Fuel Block to Regulatar Mou| 1
A 32 853217 | TUBE-Fuel Black to Lift Purmp 1
7 32 853250 TUBE -Fuel 1
a2 3] 8072564 1 |HEADER ASSEMBLY 1
9 Ca] 207256 FILTER-Fuel 1
- 35 BE008ET | HEADER-w/ao Filter 1
10 B61068| RING-Locking 1
11 32 853234 | HOSE-Filter 1
12 32 8h3270|HOSE ]
13 54 853272 CLAMP 10
14 853291 |MOUNT 1
- 25 853300|0-RING 1
15 22 853465/ CONNECTOR 2
16 853299 REGULATOR 1
17 32 853430\ HOSE -to Starboard Head 1
18 32 853366/ HOSE o Port Head 1
19 32 853461 |HOSE-Fuel Mount to Filter 1
20 54 B05516| CLAMP 2
21 10 253262 | SCREW [M10 = 20] 2
22 23 853174/ REDUCER 1
23 22 02778 ELBOW [90 Deg.) 2
24 19 853093| PLUG 1
25 10 B02785| SCREW (M8 = 150] 2
26 22 206133 COMNNECTOR 1
27 22 202788 CONMNECTOR 1
28 19 202731 |PLUG 1
29 10 853149|SCREW (M8 = 35) 2




